
-----~~--.-. --- . "-,-----­

DEVELOPMENT DOCUMENT 

for 


INTERIM FINAL 

EFFLUENT LIMITATIONSJ ,GUIDELINES 


AND PROPOSED NEW SOURCE PERFORMANCE STANDARDS 


for the 


EXPLQSIVES MANUFACTURING 

POINT SOURCE CATEGORY 


Russell E. Train 

Administrator 


Andrew W. Breidenbach, Ph.D. 

Assistant'Administrator 


for Water and Hazardous" Materials 


Eckardt C. Beck 

Deputy Assistant Administrator for 


Water Planning and Standards 


Ernst P. Hall 
Acting Director, Effluent Guidelines Division 

Joseph S. Vitalis 
Project Officer 

and 
George M. Jett 

Assistant Proj~ct Officer 

March 1976 


Effluent Guidelines Division 

Office of Water and Hazardous Materials 


U.S. Environmental Protection Agency 
[...]
develop the total capital cost requirements for all 
subcategories except subcategoryC, which utilized a 
packaged treatment model for BPCTCA and BADCT: 

Percent 	of Unit Process 
Capital Cost 

Electrical 14 
Piping 20 
Instrumentation 8 
site WOrk 6 
Engineering Design and construction 

Surveillance Fees 15 
Construction contingency 15 

Land costs were computed independently and added directly to 
the total capital costs. 

Annual costs were computed using the following cost basis: 

Cost Allocation 

capital Recovery 
plus Return 10 yrs at 10 percent 

Operations and Includes labor and supervision, 
Maintenance chemicals, sludge haUling and dis­

posal, insurance and taxes (com~uted 
at 2 percent of the capital cost), 
and maintenance (computed at 4 per­
cent of the capital cost). 

Energy and Power Based on $0.02/kw hr for electrical 

112 




power and l7¢/gal for grade 11 
furnace oil. 

The 10-year period used for capital recovery is that which 
is presently acceptable under current Internal Revenue 
Service regulations pertaining to industrial pollution 
control equipment. 

The following is a qualitative as well as a quantitative 
discussion of the possible effects that variations in 
treatment technology or design criteria could have on the 
to'!=-al capital costs and annual costs. 

capital 
Technology or Design criteria Cost Differential 

1. 	 Use aerated lagoons and 1. The cost reduction 
sludge de-watering lagoons could be 20 to 40 per­
in place of the proposed cent of the proposed 
treatment system. figures. 

2. 	 Use earthen basins with 2. Cost reduction could 
a plastic liner in place be 20 to 30 percent 
of reinforced concrete con­ of the total cost. 
struction, and floating 
aerators with permanent­
access walkways. 

3. 	 place all treatment tankage 3. cost savings would 
above grade to minimize depend on the in­
excavation, especially if dividual situation. 
a pumping station is re­
quired in any case. Use 
all-steel tankage to 
minimize capital cost. 

4. 	 Minimize flows and maximize 4. cost differential would 
concentrations through ex­ depend on a number of 
tensive in-plant recovery and items, e.g., age of 
water conservation, so that p~ant, accessibility 
other treatment technologies, to process piping, 
e.g., incineration, may be local air pollution 
economically competitive. standards, etc. 

All cost data were computed in terms of August 1972 dollars, 
which corresponds to an Engineering News Records index (ENR) 
value of 1780. current capital cost of the packaged 
treatment model for BPCTCA and BADCT for subcategory C have 

113 




been reduced from an ENR index value of 2216 for 1975 back 
to a value of 1780 for 1972 in order to keep a consistent 
cost basis for all subcategories. 

Explosives Manufacturing 

This section provides quantitative cost information relative 
to assessing the economic impact of the proposed effluent 
limitations on explosives manufacturing. 

In order to evaluate the economic impact on a uniform 
treatment basis, end-of-pipe treatment models were proposed 
based on design crit~ria that prpvide the desired level of 
treatment. A summary of 'the treatment models follow: 

End-of-pipe 
Technology Level Treatment Model, 

BPCTCA for subcat­ Equalization, Neutralization, 
egories A, Band D and Activated Sludge 

BPCTCA for subcat­ Extended Aeration Packaged 
egory C 	 Plant with screening, 

Clarification, Skimming and 
Chlorination 

BADCT for subcat~ Equalization, Neutralization, 
egories A, Band D Activated Sludge and 

Filtration 

BADCT for subcat­ Extended Aeration Packaged 
egory C 	 Plant with Screeningv 

Clarification, Skimming and 
chlorination plus 
Package Dual~Media Filtration 

BATEA for subcat­ Equalization, Neutralization, 
egories A, Band D Activated Sludge, Filtration 

and Carbon Adsorption 

BATEA for subcat­ Extended Aeration Packaged 
egory C 	 plant with Screening, 

Clarification, Skimming and 
Chlorination plus 
Package Dual-Media Filtra­
tion, Chemical coagulation, 
and carbon Adsorption. 

The treatment technology shown above is intended to attain 
the effluent limitations and guidelines proposed. 

114 




Individual plants may' attain effluent limitations guidelines 
through in-plant controls or by different end-of-pipe 
treatment tha~ is shown.' The decision is left up to the 
manufacturer to determine wh'ich is the most cost-effective. 

EPCTCA Cost Models 

To evaluate the economic effects of BPCTCA on explosives 
manufacturing, BPCTCA treatment models were developed. The 
treatment model is described in T~ble VIII-1 •. AS shown in 
Figure VI~I-1, there are two parallel treatment trains in 
the proposed system for subcategories A, Band D. This is 
to ensure operating flexibility and reliability. AS shown 
in Figure VIII-1a, subcategory C has a single train 
treatment system, except for duplicate pumps. Treatment 
systems involving very low flow may not be able to use this 
parallel mode. 

The following is a brief discussion of the' treatment 
technology available and the rationale for the selection of 
the unit processes included in the described BPCTCA 
treatment system. 

The topography of a particular plant site will dictate the 
type of pumping equipment required. Equal~zation facilities 
are provided for. subcategories A, B andD in order to 
minimize short interval (e.g., hourly) fluctuatiQns in the 
hydraulic loading to the treatment plant and to absorb 
organic sludge loads from reactor cleanouts and accidental 
spills and minimize the usage of neutralization chemicals. 
Equalization will provide continuous (~even days per week) 
operation of the wastewater treatment faCilities even though 
the manufacturing facilit~es operate only five days a weelt. 
In the case of subcategory C, separate equalization 
facilities will not be required because of the small flow. 

since many of the explosives waste streams have extreme 
values of pH, neutralization is necessary. Alkaline 
neutraliza tion is provided in the model system for 
subcategor ies A, Band. D in the form of hydrated li~e 
storage and feed facili ties. 

In the case of subcategories A, E and D, an activated sludge 
process was selected for the biological treatment portion of 
the system; however, for plants located in areas with 
available land space, aerated lagoons with clarification 
could provide a viable treatment . alternative. For the 
purpose of cost ~stimates, activated sludge was selected. 
For subcategory C, an extended aeration packaged system,was 
selected. 

115 




Table VllI-1 

BPCTCA Treatment System Design Summary

Explosives Indusr~ 


1. Subcategory A, B and'O 

Equalization 

For plants with less than 24 ho~r/day and 7 day/week production, 
a minimum holding time of 1.5 days is provided with continuous 
discharge from the equalization basin over 24 hours. 

For plants with less than 24 hour/day and 5 days/week production, 
two day equalization is provided. Discharge from the basin ~ill 
be continuous over the seven days. For plants with 24 hour/day 
and 7 day/week batch production, one day holding capacity is pro­
vided. For continuous processes (24 hours/day, 7 days/week) no 
equalization is required except under special cases. 

Protective liners are provided, based on the following criteria: 

Influent pH Type of Liner Required 

Greater than 6 No Lining 
Between 4.0 and 6.0 Epoxy Coating 
Between 2.0 and 4.0 Rubber or Polypropylene 
Below 2.0 Acid Brick Lining 

Neutralization 

The size of the two-stage neutralization basin is based on an average 
detention time of 10 minutes. Lime and acid, handling facilities are 
sized according to acidity/aikalinity data collected during the sur­
vey_ Bulk lime-storage facilities (20 tons) or bag storage is pro­
vided, depending on plant size. Sulfuric acid storage is either 
by 55-gallon drums or in carbon-steel tanks. Lime or acid addition 
is controlled by two pH probes, one in each basin. The lime slurry 
is added to the neutralization basin, from a volumetric feeder. Aci'd 
is supplied by positive displacement metering pumps. 

Primary Flocculation Clarifiers 

Primary flocculator clarifiers with surface areas less than 1,000 
square feet are rectangular units with a length-to-width ratio of 
1 to 4. The side water depth varies from 6 to 8 feet and the over­
flow rate varies between 600 and 800 gpd/sq ft depending on plant 
size. Clarifiers with surface areas greater than 1,000 square feet 
are circular units. The side water depth varies from 7 to 13 feet 
and the overflow rate varies between 600 and 800 gpd/sq ft, de­
pending on plant size. Polymer addition facilities are provided. 

11~ 



Table VIII .-1 
(continued) 

Nutrient Addition 

Facilities are provided for the addition of phosphoric acid to the 
biological system to maintain the ratio of BOD:N:P at 100:5:1. 

Aeration Basin/Aerated Lagoons 

The size of the aeration basins is based on historical treatability 
data collected during the survey. Mechanical surface aerators are 
provided. 

The necessary design criteria for the aeration basins are: 

Oxygen Utilization: Energy 0.8 Ibs 0 lib BOD removed 
Oxygen Utilization: 
~ 

Endogenous 6 Ibs 02/~r/1,oOO lbs MLVSS 
0.75 . 

~ 0.90 

Oxygen transfer 3.5 lbs 02/hr/shaft HP at 
200 C and zero D.O. in 
tap water 

Motor Efficiency 85 percent 
Minimum Basin D.O. 2 mg/L 

Oxygen is monitored in the basins using D.O. probes. 

Secondary Flocculator Clarifiers 

The design basis for secondary flocculator clarifiers is the same 
as discussed previously for primary flocculator-clarifiers except 
for overflow rate. Secondary flocculator clarifiers are designed 
for an overflow rate of 600 gpd/sq ft. Feed facilities for anionic 
polymer addition are provided. 

Sludge Thickener 

The thickener provided was designed on the basis of.a solids load­
ing of 6 lbs/sq ft/day. 

Aerobic Digester 

The size of the aerobic digester was based on a hydraulic detention 
time of 20 days. The size of the aeratqr-mixers was based on an 
oxygen requirement of 1.6 Ibs O,/lb VSS destr~yed and a mixing re­
quirement of 165 HP/mg of digester volume. 

Final Sludge Disposal 

For small plants sludge is disposed of at a sanitary landfill. 
Sludge incineration facilities are provided for larger plants. 

117 



Table VIII - I (Continued) 

BPCTCA Treatment 

2. Subcategory C 

General 

Subcategory C generally includes two types of plants 
combined operation plants and stand alone mix plants. 
A combined operations plant is one located at the . 
same site as the explosive manufactur'ing facilities, 
and the wastewater from this type of plant could 
be treated at the waste treatment plant for the 
manufacturing facilities. 

For the stand alone ~ix plant separate waste treat-' 
ment facilities will be required. This cost model 
is developed for that type of plant. 

Extented Aeration Package Plant 

The stand alone mix plant wastewaters are chara9te­
rized as containing either high oil content (ANFO and 
NCN production) or high suspended solids content or 
both. The flow is small or intermittent therefore 
an extended aeration package plant which includes 
screening, biological treatment, clarification with 
skimming and chlorination has been selected. The 
sludge from the unit will be disposed at a certified 
landfill capable of handling such wastes. 

118 




Table VII 1-2 

BATEA and BADCT Treatment System
Design Summary 

Explosives Industry 

Dual Media Filtration 

Filters were sized using the criteria of 3 gpm/sq ft. Backwash 
rates used were 20 gpm/sq ft for 10 minute duration. In case 
of subcategory C chemical coagulation facility is included. 

Carbon Adsorption 

The unit is designed as a downf10w fixed bed. Pretreatment for 
removal of suspended solids is provided so as to thwart clogging 
of the carbon column. Carbon contact time was set at 30 minutes. 
Hydrau1 ; c loading rates used were 4 gpm/sq ft. The spent carbon 
to be regenerated was calculated on a 0.5 lb of COD/lb carbon. 
The regeneration furnace itself was designeq for 2.5 lbs/sq 
ft/hr: 

119 




The sludge handling scheme for subcategories A, Band D is 
shown in Figure VIII-l. The aerobic digester will produce a 
nonputrescible sludge which can be thickened and stored 
before being trucked to a certified landfill. For 
subcategory C, as the sludge quantity will be small, it will 
be trucked to a certified landfill. 

It should be noted that the activated sludge process cost 
model cannot be justified for the dilute waste streams of 
subcategory C. However, since some load, assemble and pack 
operations are part of larger plant operations which include 
manufacturing activities in the other subcategories, 
activated sludge remains a viable technology for the 
combined wastes and the incremental cost for subcategory C 
becomes minimal in this case. 

BATEA cost Model 

For the purpose of the economic evaluation of BATEA, it was 
necessary to formulate a BATEA waste treatment model (Table 
VIII-2). The model, composed of dual-media filters and 
activated carbon adsorption, is added on to the BPCTCA 
treatment system for subcategories A, Band D. The model 
for subcategory C consists of chemical coagulation and 
filtration added to the BPCTCA extended aeration packaged 
treatment system. . 

Dual-media filtration is intended to remove the suspended 
solids to avoid clogging of the activated carbon column. 
The down-flow fixed bed system was. selected. Such 
regeneration of activated carbon has been a problem in TNT 
waste streams, however, these wastes will be part of a 
combined waste stream at an explosive plant and it is 
expected that activated carbon can be used with the combined 
wastes. Such development should be done by each plant to 
assure the most economical situations to achieve the 
necessary level of in-plant controls and end-of-pipe 
technology for pollution control. End-of-pipe technology is 
capable of attaining the recommended effluent limitations, 
guidelines and new source performance standards. To date, 
no studies have shown it to be a problem in composite waste 
strean\s. 

BADCT Cost Model 

For the purpose of the economic evaluation of BADCT, a cost 
model (Table VIII-2) was formulated consisting of dual-media 
filtration added to the BPCTCA treatment system for 
subcategories A, Band D. A packaged dual-media filtration 

120 




BULl( LINE 
STORAGE AND. 
fEeDER 

I-" 
N 
I-" 

INDUSTRIAL 

WASTEWATER 


LEGEND 

A ALARM 
F FLOW 
I INDICATOR 
i.L LIQUID LEVEL 
pH pH 
R RECORDER 
S SAMPLER 
T TOTALIZER 
C CONTROL 
M MANUAL 

FIGURE VIII -1 

COST MODEL 


EXPLOSIVES INDUSTRY 

BPCTCA WASTE TREATMENT MODEL 


SUBCATEGORIES A, B, and D 

TO AERATION TANKS 

~' 1 ... ~ANDFILL 
~ AEROBIC SLUDGE X 

SLUDGE TRANSFER PUMPS 

~f---Jo"',.J----..1 i,- i --l 
DIGESTION BASIN 

I~'-"'W:P IACID TANK 

TO AERAnON TANKS 

TO AERATION 

G 
EXCESS SLUDGE 

SLUDGE RETURN PUMPS 



Figure VIIi- la 


BPCTCA and BADeT Cost Hodel for 

Waste Treatment, Subcategory C 

..... 
N 

N 


Extended 
Aeration 
Treatment 

Clarifier 

Sludge
Holding 

Filter Bed 

BPCTCA W 
Clearwell 


Discharge Sump 


BADCT Discharge 




FIGURE VIII-2'­


EXPLOSIVES INDUSTRY 

BATEA COST MODEL 


RETURN 

BIOLOGICAL 
TREATMENT 

PLANT EFFLUENT 

.... 
I\) 
w 

BACKWASH 
HOLDING TANK 

VIRGIN CARBON 
FEED TANK 

L­
PLANT EFFLUENT 

PULSED 
BED 
CARBON 
COLUMN 

DUAL MEDIA 

Footnote: 

FILTERS BACK WASH 
PUMPS 

AIR BLOWER 

DRY STORAGE TANK 

yr SCREW FEEDER 

I----~I REGENERATION 
FURNACE 

h I (IF ECONOMICAL] 

VIRGIN 
CARBON 
STORAGEFor subcategory Cchemical TRANSFER 

coagulation may be required. TANK 



Table VIII-3 

Wastewater Treatment Costs for 

BPeTCA, BADCT and BATEA Effluent Limitations 


(ENR 17aO - August, 1972 Costs) 


Explosive Industry - Subcategory A 
Technology Level 

RWL BPCTCA BAOCT2 

Average Production 36.2 x 103 kg/day 

( 79:0- x 103 lbs/day) 


Production Days 260 

Wastewater Flow - kL/Oay 61 

(gpd) (16,000) 

kL/l,OOO kg Product 1.68 